Peg Perego John Deere Power Loader w/ Sound and Trailer Parts

Model IGOR0064
Choose View Type
John Deere Power Loader w/ Sound and Trailerzoom

Parts List

Steering Wheel Steering Wheel
ASGI0134NY
10.00
Pedal Plate W/ Switch Pedal Plate W/ Switch
ASGI0139GRN
19.80
Loader Assembly Loader Assembly
ASGI0155NVB
35.20
Loader Hood Pivot Assembly Loader Hood Pivot Assembly
ASGI0156N
7.88
Power Pull / Loader Hlr Shifter Assembly Power Pull / Loader Hlr Shifter Assembly
ASGI0193NGR
28.60
Loader Hook Assembly Loader Hook Assembly
ASGI5004N
6.60
User / Instruction Manual User / Instruction Manual
FIUS0602G68
5.50
12 Volt Battery 12 Volt Battery
IAKB0501
79.00
John Deere Power Loader Trailer John Deere Power Loader Trailer
IGTR0808
74.88
12 Volt Battery Charger 12 Volt Battery Charger
MECB0086U
19.98
Accelerator Switch (PIC Switch) Accelerator Switch (PIC Switch)
MEPU0001
12.50
No Image 5mm Retainer W/ Body
MMCA0005
1.20
7mm Retainers W/ Body 7mm Retainers W/ Body
MMCA0007
1.20
11mm Retainer W/ Body 11mm Retainer W/ Body
MMCA0011
1.50
Steering Wheel Nut Steering Wheel Nut
MMDA0115
2.00
5mm Nut 5mm Nut
MMDA0135
2.00
Decals Set / Sticker Sheet Decals Set / Sticker Sheet
MMEV0238
13.20
Decals Set / Sticker Sheet Decals Set / Sticker Sheet
MMEV0247
13.40
11mm Retainer W/o Body 11mm Retainer W/o Body
MMRA0011
1.50
4 X 12 Rivet 4 X 12 Rivet
MMRF0412
1.80
11 X 21 X 2 Washer 11 X 21 X 2 Washer
MMRO0404
1.00
5 X 11 X 1 Washer 5 X 11 X 1 Washer
MMRO0501
1.00
5 X 15 X 1 Steel Washer 5 X 15 X 1 Steel Washer
MMRO0503
1.25
6 X 1 1/4 Screw W/ Point 6 X 1 1/4 Screw W/ Point
MMVA0074
1.00
7 X 1 1/4 Screw 7 X 1 1/4 Screw
MMVA0201
1.00
7 X 3/4 Screw W/o Point 7 X 3/4 Screw W/o Point
MMVA0202
1.00
4 X 1/2 Screw 4 X 1/2 Screw
MMVA0209
1.00
4 X 3/8 Screw 4 X 3/8 Screw
MMVA0210
1.00
10 X 5/8 Screw W/o Point 10 X 5/8 Screw W/o Point
MMVA0215
1.00
No Image 6 X 1/2 Screw W/o Point
MMVA0224
1.00
5 X 34 Pin 5 X 34 Pin
MMVI0534
2.00
Steering Wheel Bolt Steering Wheel Bolt
MMVI0542
3.00
5 X 48 Pin 5 X 48 Pin
MMVI0548
2.00
Handle Handle
SAGI3723NY
18.80
Dumping Arm Dumping Arm
SAGI3725NY
11.00
Front Axle Assembly Front Axle Assembly
SAGI8280NVB
17.60
Motor / Gearbox Assembly Motor / Gearbox Assembly
SAGI9951XW
22.00
Power Pull-loader Front Wheel- Right Power Pull-loader Front Wheel- Right
SARP8302DNY
Set/Kit
Power Pull-loader Front Wheel- Left Power Pull-loader Front Wheel- Left
SARP8302SNY
Set/Kit
Power Pull-loader Rear Wheel- Right Power Pull-loader Rear Wheel- Right
SARP8303DNY
Set/Kit
Power Pull-loader Rear Wheel- Left Power Pull-loader Rear Wheel- Left
SARP8303SNY
Set/Kit
Trailer Wheels (Set of 2) Trailer Wheels (Set of 2)
SARP8311NY
18.00
Seat Seat
SARP8315Y
17.60
Trailer Axle Trailer Axle
SOFF0164Z
5.50
Rear Axle Rear Axle
SOFF0165Z
5.80
Battery Bracket Battery Bracket
SOPF0047L30
6.60
Steering Column Steering Column
SOTF0128L30
8.80
Hitch Pin Hitch Pin
SPST0397R
4.00
Accelerator Pedal Accelerator Pedal
SPST3978N
4.68
Rear Wheel Inner Bushing Rear Wheel Inner Bushing
SPST8048
3.00
Small Hubcap Small Hubcap
SPST8112N
3.00
Seat Knob Seat Knob
SPST8207R
2.24
12 Volt Battery Lid 12 Volt Battery Lid
SPST8219LP
7.25
12 Volt Battery Tray 12 Volt Battery Tray
SPST8220LP
7.25
Loader Chassis / Body Loader Chassis / Body
SPST8279XN
25.00
Right Front Mudguard Right Front Mudguard
SPST8281DN
6.60
Left Front Mudguard Left Front Mudguard
SPST8281SN
6.60
Hood Insert Hood Insert
SPST8283GR
2.50
Hood Assembly Hood Assembly
SPST8287KVB
28.00
Front Grill Front Grill
SPST8288KN
8.44
No Image Front Light Set
SPST8289D/S
6.00
Gearbox Panel Gearbox Panel
SPST8294N
9.90
Right Rear Fender Right Rear Fender
SPST8295DVB
4.10
Left Rear Fender Left Rear Fender
SPST8295SVB
4.00
Seat Support Seat Support
SPST8296VB
8.80
Roll Bar Roll Bar
SPST8297N
8.25
Gas Cap Gas Cap
SPST8299R
3.50
Left Footboard Left Footboard
SPST8300GR
4.00
Right Chassis Insert Right Chassis Insert
SPST8306DVB
2.75
Left Chassis Insert Left Chassis Insert
SPST8306SVB
2.50
Rear Light Rear Light
SPST8307A
2.25
Mudguard Housing Mudguard Housing
SPST8308N
1.00
Trailer Bed Trailer Bed
SPST8312VB
22.00
Trailer Chassis Trailer Chassis
SPST8313N
17.60
Tailgate Tailgate
SPST8314VB
7.70
Chassis Bottom Chassis Bottom
SPST8317N
12.00
Engine Protection Engine Protection
SPST8502VB
19.80
Shovel Latch Shovel Latch
SPST8503N
4.00
Hood Safety Lock Hood Safety Lock
SPST8506VB
2.50
Counterbalance Counterbalance
SPST8507VB
9.90
Battery Locker Battery Locker
SPST8508N
4.00
No Image Shifter Base
SPST8782
5.50
12 Volt Quick Charger 12 Volt Quick Charger
IKCB0082
39.00
Main Wire Harness Main Wire Harness
MEIE0515
29.88
12V Battery Harness 12V Battery Harness
MEIE0456
24.99
John Deere Farm Wagon John Deere Farm Wagon
IGTR0936US
119.00